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Suspension, Rear
Figure 17-110

ITEM PART
NUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

Suspension, Rear SUSPENSION, REAR

Note:Sales Codes;
[SDA]=Suspension - Normal Duty
[SDU]=Shocks - HIgh Pressure Gas Charged
[TNA]=P255/75R17 BSW ALL TERRAIN TIRES
[ZAU] Through [ZNY]=Spring Sales Codes will be found on Vehicle Identication Number [VIN] Sales Code Listing.

1 06104215AA 4 J, T, U 72, 74 BOLT, Hex Flange Head,
M10x1.50x25.00, Shock to
Frame, Mounting

2 SHOCK ABSORBER PACKAGE,
Suspension, Rear

68003308AC 2 T 74 EG0 [SDU]
68027795AA 2 J, U 74 EG0 [SDU]

2 J, U 72 EN0 [SDU]
2 J, U 74 EN0 [SDU]

68027796AA 2 J, U 72 EG0 [SDD]
2 J, U 72 EG0 [SDU]

68027797AA 2 J, U 72 EG0 [SDU,TNA]
2 J, U 74 EG0 [SDU,TNA]

68029959AA 2 T 74 EG0 [SDA]
68029960AA 2 J 72, 74 EG0 [SDA] Up To 01-13-08

2 J, U 74 EG0 [SDD]
68047814AA 2 J, U 72, 74 EG0 [SDA] From 01-14-08

3 BOLT, Hex Flange Head,
M14x1.50x90.00

06104265AA 2 J, U 72 UCA to Axle, Mounting
2 J, T, U 74 UCA to Axle, Mounting

4 NUT AND RETAINER, Hex Flange
Lock, M14x1.50

06508598AA 2 J, U 72 UCA to Axle, Mounting
2 J, T, U 74 UCA to Axle, Mounting

5 ARM, Upper Control, Rear
52060015AD 2 J, U 72

2 J, T, U 74

6 BOLT, Hex Flange Head,
M12X1.50X70.00

06104242AA 2 J, U 72 Shock to Axle, Mounting
2 J, T, U 74 Shock to Axle, Mounting

7 BOLT, Hex Flange Head,
M14X1.50X100.00

WRANGLER (JK)
SERIES LINE BODY ENGINE TRANSMISSION
P = PREMIUM
S = SPORT
M = MEDIUM
L = LOWLINE

T = JEEP - 2WD
J = JEEP - 4WD
U = JEEP - 4WD (RHD)

72 = SPORT UTILITY 2-DR
TYPE #2
74 = SPORT UTILITY 4-DR
TYPE #4

EGT = 3.8L V6 SMPI Engine
ENS = 2.8L 4 Cyl TD Next
Generation Engine

DEH = 6-Speed Manual NSG370
Transmission
DGV = 4-Spd. Automatic VLP 42RLE
Trans
DGQ = 5-Spd Automatic 545RFE
Transmission

AR = use ase required - = Non illustrrated part 2008 JK

<< RETURN TO GROUP INDEX



Suspension, Rear
Figure 17-110

ITEM PART
NUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

06104266AA 2 J, U 72 LCA to Axle, Mounting
2 J, T, U 74 LCA to Axle, Mounting

8 NUT AND RETAINER, Hex Flange
Locking

06508786AA 2 J, U 72 UCA to Frame, Mounting
2 J, T, U 74 UCA to Frame, Mounting

9 BOLT, Hex Flange Head,
M14x1.50x90.00

06104265AA 2 J, U 72 UCA to Frame, Mounting
2 J, T, U 74 UCA to Frame, Mounting

10 BOLT, Hex Flange Head,
M14X1.50X100.00

06104266AA 2 J, T, U 74 LCA to Frame, Mounting
2 J, U 72 LCA to Frame, Mounting

11 NUT AND RETAINER, Hex Flange
Lock, M14x1.50

06508598AA 2 J, U 72 LCA to Frame, Mounting
2 J, T, U 74 LCA to Frame, Mounting

12 ARM, Lower Control, Rear
52060021AD 2 J, U 72

2 J, T, U 74

13 NUT, Hex Flange Lock, M14x1.50

06104719AA 2 J, U 72 LCA to Axle, Mounting
2 J, T, U 74 LCA to Axle, Mounting

14 NUT, Hex Flange Lock, M12X1.50

06104718AA 2 J, U 72 Shock to Axle, Mounting
2 J, T, U 74 Shock to Axle, Mounting

15 SPRING, Rear Coil
68004253AA 1 J, T, U 74 [ZDT,ZST]
68004252AA 1 J, U 72 [ZDS,ZSS]

1 J, T, U 74 [ZDS,ZSS]
1 J, U 72 [ZDT,ZST]

68004255AA 1 J, U 72 [ZDV,ZSV]
1 J, T, U 74 [ZDV,ZSV]

68004254AA 1 J, U 72 [ZDU,ZSU]
1 J, T, U 74 [ZDU,ZSU]

WRANGLER (JK)
SERIES LINE BODY ENGINE TRANSMISSION
P = PREMIUM
S = SPORT
M = MEDIUM
L = LOWLINE

T = JEEP - 2WD
J = JEEP - 4WD
U = JEEP - 4WD (RHD)

72 = SPORT UTILITY 2-DR
TYPE #2
74 = SPORT UTILITY 4-DR
TYPE #4

EGT = 3.8L V6 SMPI Engine
ENS = 2.8L 4 Cyl TD Next
Generation Engine

DEH = 6-Speed Manual NSG370
Transmission
DGV = 4-Spd. Automatic VLP 42RLE
Trans
DGQ = 5-Spd Automatic 545RFE
Transmission

AR = use ase required - = Non illustrrated part 2008 JK

<< RETURN TO GROUP INDEX



Suspension, Rear
Figure 17-110

ITEM PART
NUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

68004256AA 1 J, U 72 [ZDW,ZSW]
1 J, T, U 74 [ZDW,ZSW]

68004257AA 1 J, U 72 [ZDX,ZSX]
1 J, T, U 74 [ZDX,ZSX]

68004258AA 1 J, U 72 [ZDY,ZSY]
1 J, T, U 74 [ZDY,ZSY]

68004450AA 1 J, U 72 [ZEY,ZTY]

68004451AA 1 J, U 72 [ZEZ,ZTZ]

1 J, T, U 74 [ZEY,ZTY]

1 J, T, U 74 [ZEZ,ZTZ]

68004452AA 1 J, U 72 [ZFR,ZUR]

1 J, T, U 74 [ZFR,ZUR]

68004453AA 1 J, U 72 [ZFS,ZUS]
1 J, T, U 74 [ZFS,ZUS]

68004454AA 1 J, U 72 [ZFT,ZUT]

1 J, T, U 74 [ZFT,ZUT]

68004455AA 1 J, U 72 [ZFU,ZUU]

68004456AA 1 J, U 72 [ZFV,ZUV]

1 J, T, U 74 [ZFV,ZUV]

68004457AA 1 J, U 72 [ZFW,ZUW]

1 J, T, U 74 [ZFW,ZUW]

1 J, T, U 74 [ZFU,ZUU]

68004458AA 1 J, U 72 [ZFX,ZUX]

1 J, T, U 74 [ZFX,ZUX]

68004460AA 1 J, U 72 [ZFZ,ZUZ]

1 J, T, U 74 [ZFZ,ZUZ]

68004459AA 1 J, U 72 [ZFY,ZUY]

1 J, T, U 74 [ZFY,ZUY]

68024461AA 1 J, U 72 [ZGR,ZVR]
1 J, T, U 74 [ZGR,ZVR]

16 ISOLATOR, Spring

52059999AC 2 J, U 72 Upper

2 J, T, U 74 Upper

WRANGLER (JK)
SERIES LINE BODY ENGINE TRANSMISSION
P = PREMIUM
S = SPORT
M = MEDIUM
L = LOWLINE

T = JEEP - 2WD
J = JEEP - 4WD
U = JEEP - 4WD (RHD)

72 = SPORT UTILITY 2-DR
TYPE #2
74 = SPORT UTILITY 4-DR
TYPE #4

EGT = 3.8L V6 SMPI Engine
ENS = 2.8L 4 Cyl TD Next
Generation Engine

DEH = 6-Speed Manual NSG370
Transmission
DGV = 4-Spd. Automatic VLP 42RLE
Trans
DGQ = 5-Spd Automatic 545RFE
Transmission

AR = use ase required - = Non illustrrated part 2008 JK

<< RETURN TO GROUP INDEX



Suspension, Rear
Figure 17-110

ITEM PART
NUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

17 BUMPER, Jounce

52060423AB 2 J, U 72

2 J, U 74

52126207AA 2 T 74

WRANGLER (JK)
SERIES LINE BODY ENGINE TRANSMISSION
P = PREMIUM
S = SPORT
M = MEDIUM
L = LOWLINE

T = JEEP - 2WD
J = JEEP - 4WD
U = JEEP - 4WD (RHD)

72 = SPORT UTILITY 2-DR
TYPE #2
74 = SPORT UTILITY 4-DR
TYPE #4

EGT = 3.8L V6 SMPI Engine
ENS = 2.8L 4 Cyl TD Next
Generation Engine

DEH = 6-Speed Manual NSG370
Transmission
DGV = 4-Spd. Automatic VLP 42RLE
Trans
DGQ = 5-Spd Automatic 545RFE
Transmission

AR = use ase required - = Non illustrrated part 2008 JK

<< RETURN TO GROUP INDEX



Stabilizer Bar, Rear
Figure 17-210

ITEM PART
NUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

Stabilizer Bar, Rear

1 STABILIZER BAR, Rear
Suspension

52060009AC 1 J, U 72 [SHC+SDD]
1 J, T, U 74 [SHC+SDD]

52060010AA 1 J, U 72 [SHC-SDD]
1 J, T, U 74 [SHC-SDD]

2 BUSHING, Stabilizer Bar

52060012AC 2 J, U 72 [SHC+SDD], Mounting
2 J, T, U 74 [SHC+SDD], Mounting

52060013AA 2 J, U 72 [SHC-SDD], Mounting
2 J, T, U 74 [SHC-SDD], Mounting

3 RETAINER, Stabilizer Bar Bushing
52060014AA 2 J, U 72 Mounting

2 J, T, U 74 Mounting

4 BOLT, Hex Flange Head,
M10x1.50x40.00

06104218AA 4 J, U 72 Stabilizer Bar to Frame, Mounting
4 J, T, U 74 Stabilizer Bar to Frame, Mounting

5 BOLT AND WASHER, Hex head,
M8x1.25x16.00

06104241AA 2 J, T, U 72, 74 Stabilizer Bar Link to Axle,
Mounting

2 J, U 72 Stabilizer Bar Link to Axle,
Mounting

6 NUT, Hex Flange Lock, M12x1.75

06502835 2 J, U 72 Stabilizer Bar Link to Stabilizer
Bar, Mounting

2 J, T, U 74 Stabilizer Bar Link to Stabilizer
Bar, Mounting

7 LINK ASSEMBLY, Stabilizer Bar
52060011AB 2 J, U 72 Stabilizer Bar to Frame

2 J, T, U 74 Stabilizer Bar to Frame
8 NUT, Hex Flange Lock, M12X1.50

06104718AA 2 J, U 72 Stabilizer Bar Link to Axle,
Mounting

2 J, T, U 74 Stabilizer Bar Link to Axle,
Mounting

WRANGLER (JK)
SERIES LINE BODY ENGINE TRANSMISSION
P = PREMIUM
S = SPORT
M = MEDIUM
L = LOWLINE

T = JEEP - 2WD
J = JEEP - 4WD
U = JEEP - 4WD (RHD)

72 = SPORT UTILITY 2-DR
TYPE #2
74 = SPORT UTILITY 4-DR
TYPE #4

EGT = 3.8L V6 SMPI Engine
ENS = 2.8L 4 Cyl TD Next
Generation Engine

DEH = 6-Speed Manual NSG370
Transmission
DGV = 4-Spd. Automatic VLP 42RLE
Trans
DGQ = 5-Spd Automatic 545RFE
Transmission

AR = use ase required - = Non illustrrated part 2008 JK

<< RETURN TO GROUP INDEX



Track Bar,Rear
Figure 17-220

ITEM PART
NUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

Track Bar,Rear

1 BAR, Track

52060024AD 1 J, U 72

1 T, U, J 74

2 NUT, Hex Flange Lock, M14x1.50

06104719AA 1 J, U 72 Track Bar to Frame, Mounting

1 J, T, U 74 Track Bar to Frame, Mounting

3 BOLT, Hex Flange Head,
M14X1.50X70.00

06104263AA 1 J, U 72 Track Bar to Frame, Mounting

1 J, T, U 74 Track Bar to Frame, Mounting

4 BOLT, Hex Flange Head,
M14X1.50X70.00

06104263AA 1 J, U 72 Track Bar to Axle, Mounting

1 J, T, U 74 Track Bar to Axle, Mounting
5 NUT AND RETAINER, Hex Flange

Locking, M14X1.50
06508593AA 1 J, U 72 Track Bar to Axle, Mounting

1 J, T, U 74 Track Bar to Axle, Mounting

WRANGLER (JK)
SERIES LINE BODY ENGINE TRANSMISSION
P = PREMIUM
S = SPORT
M = MEDIUM
L = LOWLINE

T = JEEP - 2WD
J = JEEP - 4WD
U = JEEP - 4WD (RHD)

72 = SPORT UTILITY 2-DR
TYPE #2
74 = SPORT UTILITY 4-DR
TYPE #4

EGT = 3.8L V6 SMPI Engine
ENS = 2.8L 4 Cyl TD Next
Generation Engine

DEH = 6-Speed Manual NSG370
Transmission
DGV = 4-Spd. Automatic VLP 42RLE
Trans
DGQ = 5-Spd Automatic 545RFE
Transmission

AR = use ase required - = Non illustrrated part 2008 JK

<< RETURN TO GROUP INDEX


